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Intertek

Total Quality. Assured.

TEST REPORT NABL Cert. No: TC- 5663
ULR - TG 566320320004224F

NUMBER : DELF20004224- REV1

DATE : 11-Jul-2020
APPLI CANT @ PACI FI C LEATHER TH S | S TO SUPERSEDE REPORT
Pacific Leathers 83/137 B M Market Juhi, NO. DELF20004224
Par ampur wa, Kanpur, Uttar Pradesh, 208014, DATED 04-Jul - 2020
I ndi a
ATTN : Masood Akram Khan
Sanpl e Descri ption : THE SUBM TTED SAMPLE SAI D TO BE COTTON SHOE LACE

IN COLOR MARKED AS NAVY.
Date Received/date Test Started : 02 Jul 2020

Date Confirmati on Recei ved : 02 Jul 2020
Buyer : NOT PROVI DED
P. O No Do

Fi ber Content :

End Uses . FOOTVEAR
Style :

Col or . NAVY

Article No :

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLI CANT. FOR FURTHER DETAI LS PLEASE
REFER TO ENCLOSED PAGE(S)

CONCLUSI ON :
Col our Fastness to Rubbi ng M
Col or Fastness to Water M
NOTE
M = MEETS REQUI REMENT, F = FAILS TO MEET REQUI REMENT
* = REQUI REMENT NOT PROVI DED, NA = NOT APPL| CABLE
# = EXEMPTED, NC = NO COMVENT,
SC = SEE COMMENT ** = REFER RESULT
## = NOT PERFORMED MA = MARG NAL ACCEPTANCE
NR = NOT REQUESTED D = DATA ONLY

C=CONFI RM LABEL

REMARKS

Test Report No. DELF20004224 Dated 4 July, 2020 Has Been Revised to add Requirenent &
concl usi on sumtmery accordingly on Applicant’s Request.

AUTHORI ZED BY
FOR Intertek India Private Limted [ Footwear]

SURJIT SI NCH
DEPUTY MANAGER
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Intertek

Total Quality. Assured.

TEST REPORT NABL Cert. No: TG 5663
ULR - TG 566320320004224F
NUMBER : DELF20004224- REV1

DATE : 11-Jul-2020
TEST CONDUCTED ( AS REQUESTED BY THE APPLI CANT)
1. Col our Fastness to Rubbing
EN |1 SO 105X12 : 2016
Requi r enent
Dry 4-5 3 (Mn.)
Wet 4-5 3 (Mn.)
2. Color Fastness to Water
SATRA TM 335.
Requi r enent
Col our Change 4 3 (Mn.)
COLOUR STAI NI NG
Requi r enent
Acet at e 4 3 (Mn.)
Cotton 4
Nyl on 4
Pol yest er 4
Acrylic 4-5
Wol 4-5

## END OF THE TEST REPORT ##

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any
particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Addressee in respect of this report and only
accepts liability to the Addressee insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no
warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the
Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute.

http://www.intertek.com/terms.
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